UNIUNEA EURCPEANA

Programul Operational Capacitate Administrativd

Fondul Social European Competenta face diferenta!

ADVISORY SERVICES AGREEMENT ON

TECHNICAL SUPPORT TO ROMANIA IN ANALYZING AND
ADDRESSING THE CHALLENGES IN MEETING THE UWWTD
REQUIREMENTS (P167925)

Output No. 2

Report on options for optimization of compliance costs and
implementation status of UWWTD, including methodology for
defining agglomeration with more than 2,000 p.e.

June 2020

@ THE WORLD BANK

IBRD ¢« IDA | WORLD BANKGROUP



Disclaimer

This report is a product of the International Bank for Reconstruction and
Development / the World Bank. The findings, interpretation, and conclusions
expressed in this paper do not necessarily reflect the views of the Executive
[...]
The costs are a sum of the respective costs for septic tank plus soil infiltrtation system.
The total investment cost starts from €2,110 (for 3-person family house). The total
operational costs start from €140 (for 3-person family house).

Table 29: Investment costs for IAS 1 - Septic tank plus soil infiltration system (including

installation)
cost, €
Septic tank 2.6 m? and connections 1,530
Soil infiltration system 580
Total 2,110

Table 30: Annual operational costs for IAS 1 - Septic tank plus soil infiltration system

cost, €/year

Cleaning 2 times/year 140

Total 140

e Summary table IAS 1: Septic tank plus soil infiltration system
The summary financial and treatment level information is shown in the table below.

Table 31: Summary information for IAS 1: Septic tank plus soil infiltration system

Item Values or description
Treatment level Secondary treatment
Investment cost for 3-person family house From 2,110 €

Life time 50 years

Annual operational costs for 3-person family house From 140 €/year

105



EXAMPLE IAS 2: Septic tank plus pre-treated effluent filtration system

e Scheme and description

Wastewater with low concentration of suspended solids (in treated primary or secondary
stage) is discharged to a filter bed where a biomass is grown on the filter material (sand
or gravel). Wastewater filters through the biomass layer where pollutants are adsorbed
and treated. Reed beds may also be constructed to increase the level of wastewater
treatment. Filtration systems may be either watertight (treated effluent discharged off-
site) or may allow (partial) discharge to the soil similar to a soil infiltration system. An
impermeable membrane (e.g. 0.2mm HDPE) is required to ensure watertight conditions.
Depending on the discharge requirements, options may be selected for treatment of BOD
and suspended solids, nitrogen and phosphorus.

Filtration systems are the subject of CEN/TR 12566-5:2008 “Small wastewater treatment
systems up to 50 PT - Part 5: Pre-treated Effluent Filtration Systems”.

The range of filtration options includes: i) buried vertical sand filter; ii) covered vertical
sand filter; iii) open vertical sand filter with reeds (vertical reed bed); iv) open vertical
gravel filter with reeds (sometimes called vertical reed bed); v) open horizontal gravel
filter with reeds. CEN/TR 12566-5:2008 provides a summary table when characterising
the filtration systems.

Table 32:Types and characteristics of the filtration systems (CEN/TR 12566-5:2008)

Filter Buried Covered Open vertical | Open vertical | Open
name vertical vertical sand | sand filter | gravel filter | horizontal
sand filter | filter with reeds with reeds gravel filter

with reeds

Surface Buried Covered Open with reeds

Flow Vertical Vertical Vertical Vertical Horizontal

Filter Sand Sand Sand Gravel Gravel

media

The selection of the filtration system will depend on the effluent requirements and site
conditions. In general, O&M tends to be lowest for buried and covered vertical sand
filters, and highest for open vertical gravel filters with reeds. The following indicates the
most common applied sub-option selected, viz., buried vertical sand filter.

106



Figure 45: IAS - 2 Septic tank plus pre-treated effluent filtration system (buried vertical
sand filter)

INTERMITTENT FILTER OR

PUMP SUMP CONSTRUCTED WETLAND
(optional)

MANHCLE l

DWELLING

Source: Irish EPA Code of Practice (2009)

e Sketch design

The design requirements for septic tank are specified in the previous example.

CEN/TR 12566-5:2008 provides an extensive methodology for site investigations.

Requirements for Pipework

o

@)
@)
@)

Pipework from septic tank to filtration system should have at least same diameter
as septic tank outlet and have a minimum slope of 0.5%.

Distribution pipework should be slotted with diameter min. of 75mm for gravity
systems or 32mm for pressure systems.

Density and size of pipe perforations for dosing of wastewater to filtration options
should be designed to meet a range of 3-15L/m? per dose in a maximum of 5
minutes, however limited to 3-6L/m? per dose in a maximum of 5 minutes for open
horizontal gravel beds with reeds.

Infiltration pipes to be covered with geotextile to avoid ingress of fine particles.
A ventilation pipe may be required to maintain low moisture levels.

Access point is required at distribution point to monitor operations.

Filtration Beds
o Frost insulation (air and water permeable) is required in cold temperatures;
o CEN/TR 12566-5:2008 provides details for dimensioning of filtration beds for all

options, including reeds.

The table below provides some design considerations according to the Irish Code of

Practice when sand filters are applied as a secondary stage.

107



Table 33: Design requirement for sand filters

Sand filter characteristics

Requirements

Minimum sand thickness

0.7-0.9m

Sand grain sizes

Soil covered - Dio range from 0.7 to 1.0mm
Open filters - D1o range from 0.4 to 1.0mm
Uniformity coefficients (Deo/D10) less than 4

Hydraulic loading

20L/m?.day (based on plan area) if 3 < P/T< 20
10L/m?.day (based on plan area) if 21 < P/T <
75

Design criteria

Sand layers

A number of beds of graded sand

Gravel protection layer

150mm of 8-32mm washed gravel

Infiltration laterals

%32mm PVC with 4-6mm orifices at 0.3m

spacing
Gravel distribution layer 250mm of 8-32mm washed gravel
Lateral centres separation 0.6m

Underdrain/collection system (required
where T>90 and where discharge to
surface water or offset polishing filter is
proposed)

Washed durable gravel or stone 8-32mm.
Slotted or perforated drain pipe #75-100mm.
Slope 0-1%.

Dosing frequency
(controlled by on/off levels on pump)

Minimum 4 times per day (at equal time
intervals for optimum treatment efficiency)

Pumping system

Pumps should be installed in a separate
pumping chamber and only suitable
wastewater treatment pumps with a
minimum free passage of 10mm should be
used.

Source: Irish EPA Code of Practice (2009)

e QOperational requirements

All (dosing, distribution, sampling) chambers should be regularly monitored for blockage.
For filtration systems with (partial) discharge to the soil, due to the fact that the bacteria
in the soil performs post-treatment, the operational requirements for filtration include
monitoring of soil to ensure it does not become water-logged which indicates that the
soil permeability has dropped. When observed, the area for filtration must be re-located,
or built-up with an additional layer of suitable soil (infiltration mound). If the filtration
area is located remote, a pump station may be required to transport the wastewater from
the septic tank to the filtration area. Successful operations assume that the primary
treatment stage (typically septic tank) is operated effectively, esp. septic tank sludge
removed on a regular basis.

e Pollution removal

Due to the substantial variation in performance levels, CEN/TR 12566-5 does not specify
pollution removal efficiency for the various options. But these IASs can show very high
rate treatment efficiency. BOD removal of 95% and nitrification of 90% have been
measured using planted filter beds with 1m depth (Brix& Arias, 2005). Phosphorus

108



removal could be achieved if special sand is used (as described in Annex 1 to CEN-/TR
12566-5).

e Conditions and constraints for use of this IAS

The filtration systems require a primary treatment system to remove particulate matter,
typically a septic tank, prior to filtration and either effluent discharge to the soil or
disposal off-site. They are applicable also as tertiary treatment stage, where effluent from
the secondary stage is further treated. Different design criteria should be applied in
dependence to the treatment level. Extremes of temperature, dryness, rainfall and snow
should be taken into consideration when designing, constructing and locating the
filtration system. Excavation depths for the filtration bed will depend on frost cover,
depth to groundwater table and bedrock, depth of septic tank outlet. For filtration
systems which are not water-tight, a minimum of 1.0m layer of unsaturated soil must be
available above the highest level of the groundwater table, otherwise a raised system is
required.

A detailed site investigation is required. When locating the site for the filtration system,
the following minimum criteria should be ensured:

Not subject to flooding;

Minimum of 4m from inhabited dwelling;

Minimum of 4m from road boundary or ditch;

Minimum of 2m from boundary of adjoining site;

Minimum of 10m from highest level of small water courses;

Minimum of 3m from trees with extensive roots or crop areas under cultivation;
No underground services shall be installed within the filtration area;

No access roads or driveways shall be installed within the disposal area;
Minimum 30m from groundwater sources.

O O O O O O O O O

Note that silty clay or clay or coarse gravel are unsuitable for direct infiltration. The filtration
system is designed for domestic wastewater only (typically 150L/capita/day) and shall not
accept storm water. An alternative design is required for commercial premises, e.g.

restaurants, hotels.

Table 34: Investment costs for IAS - 2 Septic tank plus pre-treated effluent filtration system

(including installation)

cost, €
Septic tank 2.6 m* and connections 1,530
Sand filtration system 1,910
Total 3,440

109




Table 35: Annual operational costs for IAS - 2 Septic tank plus pre-treated effluent filtration
system

cost, €/year

Cleaning 2 times/year 140

Electricity 50

Total 190

e Summary table IAS - 2: Septic tank plus pre-treated effluent filtration system

The summary financial and treatment level information is shown in the following table.

Table 36: Summary information for IAS - 2: Septic tank plus pre-treated effluent filtration

system
Item Values or description
Treatment level Secondary treatment
Investment cost for 3-person family house From 3,440 €
Life time 30 years
Annual operational costs for 3-person family house From 190 €/year

110




EXAMPLE IAS 3: PACKAGED WWTP
e Scheme and description

The major aim of the packaged WWTP is to ensure biological treatment of raw
wastewater. In most cases these units also provide primary treatment (removal of solids),
secondary clarification and sludge mineralisation. There are many different types of
packaged WWTP systems. The biological stage may be with suspended activated sludge
or with fixed-bed material (bio-filter). On the market, different modifications are
available:

o activated sludge;

submerged aerated filter;

O

o rotating biological contactor;

o sequencing batch reactor;

o peat filter media system;

o plastic, textile or another media system;

o membrane bioreactor system

Figure 46: Packaged WWTP - Sequencing Batch Reactor (SBR)

Source: Romanian supplier/www.instal-pompe.ro

The packaged WWTPs are subject to EN 12566-3:2017: Small wastewater treatment
systems for up to 50 PT - Part 3: Packaged and/or site assembled domestic wastewater
treatment plants. This standard requires that:

o Plants shall be structurally stable, durable, watertight and corrosion resistant.

111



o Plants shall be provided with an alarm to indicate operational failure (e.g.
electrical, mechanical or hydraulic failure). The manufacturer shall indicate which
kind of failure is to be detected with the alarm.

o Minimum internal diameters of inlet and outlet pipes for gravity flow:
- 100 mm for nominal hydraulic daily flow < 4 m3/d
- 150 mm for nominal hydraulic daily flow > 4 m3/d

e Design considerations

With respect to the design, the EN 12566-3:2017 requires the following design criteria to be
taken into consideration:

o Total population loading (Rules and units (per inhabitant, BOD, SS) to be used for
the determination of the population pollution load should be given by national
regulations);

o Maximum and minimum daily loading that the plant accepts;
o Minimum volume criteria;

o Additional design criteria for domestic wastewater flows from sources such as
hotels, restaurants or commercial premises. These additional design criteria are
chosen according

o Operational requirements

This treatment unit requires electricity for its operation. The owner is required to regularly
monitor the operations. In case of failure, the unit would require specialized service. This is a
significant risk for this IAS solution, consequently it is common for the Water Operator to
regularly monitor and service the unit.

e Pollution removal

Normally, the pollution removal rate is sufficient for discharge to normal or “less sensitive
areas” (Directive, Art. 6). Some packaged WWTP also offer higher N removal.

e Conditions and constraints for use of this IAS-2

The packaged WWTPs could be used as a single unit in an agglomeration, if there is available
receiving water body in a normal or less sensitive area. In all other cases, tertiary stage will
be necessary for post-treatment prior to discharge into soil or water body in a sensitive zone.

This IAS needs electricity to be operated. Many of the packaged WWTPs cannot operate
effectively if there is no regular effluent since the treatment process is realised by
microorganisms for which the wastewater is a food source. Thus, they may not survive
without food for extensive periods.

e (Cost estimates

Cost estimates are based on bill of quantity and Romanian unit costs. A 3-person family house
is used for the calculations.

112



Table 37: Investment costs for IAS - 3 “Packaged WWTP” (including installation)

Unit price Quantity Cost, €
Connections ?110 23 €/m 15m 340
Outlet pipe to water body 100 €/unit 1 100
Connection to electricity 50 €/unit 1 50
Packaged WWTP 3,200 €/unit |1 3,200
Total IAS- 3 3,690

Table 38: Annual operational costs IAS-3 “Packaged WWTP”

Unit price Items Cost, €/year
Removal of excess sludge 70 €/unit 2 140
Electricity 0.122 €/unit | 400 50
Total IAS- 3 190

e Summary table IAS - 3: Packaged WWTP
Table 39: Summary information for IAS - 2: Packaged WWTP

Item

Values or description

Standardised with EN 12556

EN 12566-3:2017

Treatment level

Secondary treatment, some may provide Nitrogen
removal

Need for other stages

If there is a receiving water body available, an
additional stage would not be required. If no receiving
water body available, another stage prior to soil
discharge would be necessary

Design input data

Number of people

Site specific requirements

Soil permeability

The IAS itself does not depend on the soil
permeability, but discharge of the treated effluent
should be ensured

Necessary area

From 3m?

113




Item

Values or description

Minimum distance to the
dwelling

7 m (Irish EPA Code of Practice, 2009)

Advantages and disadvantages

Main advantages

e High treatment level
e Small area
e Fully automated process

¢ Independence of climatic conditions

Main disadvantages

e Needs regular effluent

e Specialized maintenance is required when
breakdown occurs. Mechanical works require
routine maintenance.

e Might be inappropriate for temporal use

Life time

20 years

Investment cost (3-person family
house)

From 3,690 €

Annual operational cost (3-
person family house)

From 190 €/year

114



EXAMPLE IAS 4: PACKAGED WWTP PLUS REED BED
e Scheme and description

This IAS is a combination between IAS - 3 and a tertiary treatment unit. A variety of sub-
options are possible fo the tertiary treatment unit such as soil polsihing filter, horizontal
flow reed bed vertical flow reed bed - gravel etc. For illustration, a reed-bed system was
selected.

Figure 47: 1AS 4 Packaged WWTP and pre-treated effluent filtration system (reed-bed)

PACKAGE TREATMENT

SYSTEM MANHOLE
(CHANGE IN DIRECTION)

|

POWER CABLE

|
[
[
[
[
[
[
[
[
[
[

[
|
[
[
|
|
|
|
|
[

MANHOLE
REED-BED ——F»
- L -
7m
('min)
DWELLING
Source: Inspired by Irish EPA Code of Practice (2009)

e Sketch design

The system consists of two standardized units — packaged WWTYP and reed bed. The
design consideration for the WWTP are described in the previous section and those for